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EERFECORPE

Operator Name TESTCORP STAFF DER

Time Length of Test 5 mins
24652 Rhea Drive
Start Tme [ 11/20/2003 Mission Viefo, CA 92691

(549) 8593569
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Maxinum Heat Release Rate 71,9

‘Specimen Specification.
MATERIAL: SAMPLE MATERIAL SPECS.
“TEST SAMPLE P/N: SAMPLE A

REPORT NO.: TEST PLAN 1234
CUSTOMER: COMPANY NAME
FAA PROJECT NO.: FAA PROJECT NUMBER.
OTHER: OTHER COMMENTS.
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Time of Maximum Heat Release. 80 seconds

102.5

2Minute Integrated Average

Final Comment
MELTING: Comments specific to this sample
SAGGING: Comments specific to this sample
DELAMINATION: Comments specific to this sample
OTHER OBSERVATIONS: Comments specific to this sample
OTHER COMMENTS: Comments specific to this sample

SPECIFICS TO THIS SAMPLE BEING TESTED

EERFECORPE

Operator Name TESTCORP STAFF DER

Time Length of Test 5 mins
24662 Rnea Drve
Start Time [ 11/20/2003 Mission Vieo, CA 92691

(549) 8593569
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Maxinum HeatRelease Rate 81,6

‘Specimen Specification.
MATERIAL: SAMPLE MATERIAL
‘TEST SAMPLE P/N: SPECIVEN B

REPORT NO.: FAA PROJECT NUMBER
CUSTOMER: COMPANY NAME
FAA PROJECT NO.: FAA PROJECT NUMBER.
OTHER: OTHER COMMENTS.

Time of Maximum Heat Release. 50 seconds

1142

2Minute Integrated Average

Final Comment
MELTING: Comments specific to this sample
SAGGING: Comments specific to this sample
DELAMINATION: Comments specific to this sample
OTHER OBSERVATIONS: Comments specific to this sample
OTHER COMMENTS: Comments specific to this sample

NONE
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‘Specimen Specification.
MATERIAL: SAMPLE MATERIAL
“TEST SAMPLE P/N: SAMPLE C

REPORT NO.: TEST PLAN NUMBER.
CUSTOMER: COMPANY NAME
FAA PROJECT NO.: FAA PROJECT NUMBER.
OTHER: OTHER COMMENTS.

Time of Maximum Heat Release. 47 seconds

108.9

2Minute Integrated Average

Final Comment
MELTING: Comments specific to this sample
SAGGING: Comments specific to this sample
DELAMINATION: Comments specific to this sample
OTHER OBSERVATIONS: Comments specific to this sample
OTHER COMMENTS: Comments specific to this sample

COMMENTS SPECIFIC TO THIS SAMPLE




